slually 43Ul )34

hghi g udl) clasag datucall §uan slia dallea ddase 40
Loy dadiial) s Jiud Jaid) Jama asanaty cliladly adally Jadl)
Ooial) plad — datdl) Lgud

Loty LAY ) Lgdudag olsal) dadlas ddaaa dhyd :J5Y1 g3al
Aanall diasall clufpal) a2y 3-1

Fall ddasal dlaia du)ag ddasall Auinie 4y larag 4088 Ay 1-3-1

Water Treatment Plant Report

YoV ubaﬁ
‘ Dﬂ.Flﬁ.L’l:-l.ﬁ.hl:lAEl.ﬁ.l-i MNAZIH TALEB & PARTNERS
ﬂhj—-uq _IJLh HTII-I .ﬂ_u.la.l.n_" ||=-

LRSS S R



Table of Content

S =T o =T | 1
00 O 1Y o T ¥ ot ' 1
00 S N = - 1ol <= { o YU T3 o PP SOUPPN 1
1.1.2  General Description of the WOrkS .......coooiiiiiiiiiece e 1
000 R T 20T o To T A o [Tt {1V LSS 2
0 S 20=Y o To ] A @ 1 == T [ - L [0 ] o F T 2
1.2 Project BacKgroUNd ........ccciiieeeuceiieriieneennnieeeeneeenmnsseeseresennssssesesseessnnssssssssssssnsssssssssessnnnnnes 2
1.2.1  Water QUANITY veeeeciiiiee ettt ettt e et e e e et e e e e eae e e e e etbaee e s baeeeeenaaeeeenraaeeans 2
0 T 1= Y7 o N 5 - T 4
1.3.1  Structural DESIZN BaSiS ..cceveeeruieeiiieiiieeiiee ettt e eite ettt e sabee e sateesabeeesaeeesaeessaeeesbeesbeeenans 4
2 Treatment Plant........e ittt 10
2.1 Plant DeSCriPtiON. ... i iiieeeeicceeeteeetteeeeeereeennsseeereeennnsssseseesesnnssssseseresnnsssssssssessnnnnsnnnnes 10
2.2 DESIBN BASIS ciieuuuiiirnniiiiiniiiiiiniieitnneieerenniietennsestennestensestennsestennsesenssessennsassennsassennssssannnans 10
2,21 Site CONAITIONS .cueiieiie ettt ettt et ettt et e e st e bt e e sab e e sabeeesateesanaeas 10
2.2.2  DESIGN LITE tuiiiiiiiiieeiiie st e et e e ettt e e e e aabeeeeenaaaeaeene 11
2.3 Influent Load and Treated Water Requirements.....ccccccceceeieiiieeeeeceienieneennnseesseneneannssssnnns 12
2.4 Treated Water REQUIrEMENT ......ccceeeeeiiiiiiiieiieeieeieirrenneeeiesineennssessssssnennnsssssssssessnsnssssnes 12
2.5 Design Codes and Standards.........cccccceceeeirireiunnciiiiieremnenieieeeieeensseceesereennssssessssessnsnssssses 13
2.6  Proposed Process and Equipment Description........cccccciieeiiiiieniiiieniiiienicnienncnnensensennns 13
2.6.1  General Process DESCIIPTION. ...ccciuuiiiiiiiiee e ccieee ettt eeeree e e eettee e e e etre e e e e baeeeeeabaeeeeeanraeeens 13
2.6.2  Proposed EQUIpMENT DESCIIPLION....cciiiiiiiiiiiiie ettt e e et e e eabaee e 13
PR A 0 1 1o ¥] - 14 o T A\ =N 32
N N R 6= Yo o [ YT = o | PO UROTU PP 34
2.7.2  Flash MiXers (COAGUIATION) ..cc.uieiieieeiierieesieestte sttt ettt ettt seeeseaesnteenaeeaeenees 34
2.7.3  ClarifloCCUIALONS ...ttt 34
2.7.4  RaPid Gravity FILEI couveie ettt et e et e e e etre e e e s eabeeeeeensaaeeeaans 35
2.8  Hydraulic Profile......cccooiiiiiiiiiiiiiiiiiiiiiiiiiininnnnnnnincncncrrrsrcrercr e 36
2.8.1 Head loss between Cascade aerator and Flash MiXer.........cocoeeiiieiiiiiniieniieinieeiee e 36
2.8.2 Head loss between Flash Mixer and Clariflocculator .........cooceeeiieiniiiiniieniceeeee 37
2.8.3 Head Loss between clariflocculator and Filter .........ooceeiiiiniie i 38
2.8.4 Head loss from filters to clear water tank........cccoceeeieiieniinci e 39
3 Main PUMPING STation ...ccceuiiiieiiiiiiiiiiiiiccireiccreeeesrenncereneeesenesessensssssensssssennssssssnssssennsssssnnes 40
20 A 11 o o 11T ot T o N 40
3.2 Pumping Station COmMPONENtS .....ccceeiiiiiiiiiiiiiiiiiiiiiiiiircrcntrereresereeeererere s s ssss s sssssasssasaasass 40
‘ zfihmsﬂ Lm:ﬂm June 2017 Pagei

T owndee 100

Mseilha Potable Water Project: Water Treatment Plant Design Report



List of Figures

Figure 2-1
Figure 2-2
Figure 3-1
Figure 3-2

WVTP LAYOUTL ...ttt e s e e e e e e e e e e e e e e e e eeeeeeeeteeeeeeteeae e ee e bensb st e s e e e eaeeeas 11
WTP HYdraulic Profil@......coo ettt et st 12
Plan View of the PUMPING STation .......ccciiieiiiiiie st ee e e e 43
Section of the PUMPING Station .......ccoccviii i et erae e 44

List of Tables

Table 1-1  LIBNOR NL 161 and/or 98/83/EC Standards for drinking water ...........ccceevevieeieeieennenne, 2
Table 2-1 Tal [V TT o Ao ¥ o [ DT | - PP 12
Table 2-2  Flash Mixer Proposed DesSigN Data.......cccceceeriuieirieeeiiieeniiesiieeseeesiee e e sie e ssareesavee s 14
Table 2-3  Clariflocculator Units DeSIiZN Data.......ccceeecueiriuieiriieeiiieeriee ettt 16
Table 2-4  Gravity Filter DeSIZN Data.....ccueeiiicieeeieiiiee ettt et et e e estrre e e eraae e s s e rae e e e e nraeesenraeeas 22
Table 2-5 Recommended Treatment (based on Table from American Society of Civil Engineers) 33
Table 3-1  Gravity Filter DESIZN Data.....c.ueeeeiiieeeeeiiieeeeiieee e ectteeeescireeeeeetraeeeeeaaeeeessreeeeesraeeesanraeeas 40

Ref: L1402 / 1851

ac Revision: 01 Date: June 07, 2017
Signature:
DAR AL HAMNDASAH NAZIH TALES & PARTNERS -

‘ v 2 g — T _ I-' - ol I|= June 2017 Page ii

Frouned 10058

Mseilha Potable Water Project: Water Treatment Plant Design Report



1 GENERAL

1.1 Introduction

1.1.1 Background

The Ministry of Energy and Water granted the Contract Detailed Design of El Msailha Lake water
Treatment Plant, pumping Stations, Conveying Lines, Reservoirs; And Landscaping of the
Downstream of the Dam including El Qalaa to Dar Al Handasah Nazih Taleb and Partners (DAR
TALEB). The project consists of a potable water treatment plant, a pumping station, 4 potable
water storage tanks, two Booster Stations and 37 km of Pumping and Transmission Lines.

Dar Al Handasah Nazih Taleb has been requested to design the project in accordance with the
latest standards and guidelines. The system will allow for the delivery of potable water by
pumping from the treatment plant site to the reservoirs of Ras Nhach, Hamat and Batroun
providing Batroun, Kfar Aabida, Selaata, Koubba, Chekka, Anfe, El Heri, Ouajh el Hajar, Ras Nhach
and Hamat areas with a source of safe drinking water. In addition, the project aims to develop
the area located between the dam and the international road.

This report describes the preliminary design of the proposed water treatment plant and the
detailed design of the pumping station. The projected facilities are designed to meet quality
regulations.

1.1.2 General Description of the Works

As described in the scope of work, the work for this contract comprises the development of water
supply system to feed Batroun, Kfar Aabida, Selaata, Koubba, Chekka, Anfe, El Heri, Ouajh el
Hajar, Ras Nhach and Hamat Areas. The project consists of the following components:

e Water treatment plant with a nominal design capacity of 30,000 m3/day and the required
reservations for an extension of the capacity to 60,000 m3/day consisting of:

= Cascade aeration

= Disinfection (chlorine is being used for primary and secondary disinfection)

= Influent metering and rapid mix

= Coagulation using alum and polymer (coagulant aid)

=  Flocculation

= Sedimentation (circular sedimentation tank)

=  Gravity filtration — rapid sand

= Treated water storage

= Main Pumping Station

= Guard house

=  Store and Workshop

= Administration building

= Electrical unit building (Generator and power station)
e Proposed pumping station within the treatment plant

e Four proposed reservoirs; Hamat regional (2000 m3), Batroun (2000 m3), chekKa (1500 m3),
Kfar Aabida (1000 m3)

I

DaA AL HaMDASAH MAZTH TALEB & PAATMERS

- . June 2017 Page 1
dh|_:u] _.-"JLh -ﬂTll_l q_u.l:u.n.n ||=. g

carceed 1 S

Mseilha Potable Water Project: Water Treatment Plant Design Report



e Two booster stations, Hamat and Kfar Aabida

e 37 Km of Pumping and Transmission pipelines

1.1.3 Report Objectives

The aim of this Report is to define the WTP project components and the pumping station based
on the site and topographic survey and the proposed design, together with the design criteria
adopted in the various design components.

The following report will include a detailed design for the water treatment plant elements and for
the pumping station. The design criteria will be based on the information available in the TOR and
on previous similar projects already designed and executed by DAR Taleb.

The specific defining characteristics are to ensure:

e The maximum improvement in water quality for the concerned villages is achieved.
e The facilities have the lowest life cycle cost.

e The facilities are easy to operate and maintain.

e The water treatment plant uses the best available proven technology.

e The project causes the least possible disturbance to the community.

1.1.4 Report Organization
The report is sub-divided into several parts, as follows:
= Part A—General
= Part B—Treatment Plant

=  Part C—Pumping Station
1.2 Project Background

1.2.1 Water Quality
Connections to existing raw water pipe shall be from the intake tunnel of Mseilha Dam.
Dam water level varies between 45 m and 75.5 m.

1.2.1.1 Background

The Mseilha dam is the source of water for the proposed scheme. The raw water from this dam
will be treated in the proposed treatment plant to make it hygienically safe and aesthetically
attractive before supplying the water to the project area.

1.2.1.2 Water Quality Objectives

The quality of the effluent will be as perof LIBNOR NL 161 and/or 98/83/EC standards given in
Table 1-1.

Table 1-1 LIBNOR NL 161 and/or 98/83/EC Standards for drinking water

Parameter Parametric value Unit Notes1

PART A — Microbiological Parameters

Escherichia coli ‘ 0 ‘ nb/100ml

1Refer CUNCIL DIRECTIVE 98/83/EC of 3 November 1998 on the quality of water intended for human consumption (Official Journal of the
European Communities)

i DaA AL HaMDASAH MAZTH TALEB & PAATMERS

- . June 2017 Page 2
dh|_:u] _.-"JLh .dTll_l .d—u.l:u.ﬂ.ll ||=. g

carceed 1 S

Mseilha Potable Water Project: Water Treatment Plant Design Report



carceed 1 S

Parameter Parametric value Unit Notesl
Enterococci 0 nb/100ml

PART B — Chemical Paramete
Acrylamide 0.10 ug/l
Antimony 5.0 ug/l
Arsenic 50 ug/l
Benzene 1.0 ug/l
Benzon(a)pyrene 0.010 ug/l
Boron 1.0 mg/|
Bormate 10 ug/l
Cadmium 5.0 pg/l
Chromium 50 ug/l
Copper 1.0 mg/I
Cyanide 50 g/l
1,2-dichloroethane 3.0 ug/l
Epichlorohydrin 0.10 ug/l
Fluoride 1.5 mg/I
Lead 10 ug/l
Mercury 1.0 g/l
Nickel 20 pg/l
Nitrate 45 mg/I
Nitrite 0.050 mg/I
Pesticides 0.10 ug/l
Pesticides- Total 0.50 pg/l
ool roma »
Phenolic Compounds 0.001 mg/I
Mineral Oil Nil
Selenium 10 ug/l
oo |
Trihalomethane - Total 100 ug/l
Vinyl chloride 0.50 ug/l

PART C - Indicator Parameters
Aluminium 200 ug/l
Ammonium Nil mg/|
Chloride 250 mg/|
Clostridiumperfringens(includin | 0 number/100
g spores) ml
Colour Acceptable to consumers|

and no abnormal change

i DaA AL HaMDASAH MAZTH TALEB & PAATMERS June 2017 Page 3

Mseilha Potable Water Project: Water Treatment Plant Design Report



Parameter Parametric value Unit Notesl
Conductivity 1500 uS cm-1 at20|
°C
Hydrogen ion concentration 6,5 and 8,5 pH units
Iron 300 ug/l
Manganese 50 ug/l
Zinc 5 mg/I
Odour Acceptable to consumers|
and no abnormal change
Oxidisability 5.0 mg/l 02
Sulphate 250 mg/|
Phosphate (P205) 1 mg/I
Sodium 150 mg/I
Calcium as CaCO3 200 mg/I
Chloride (Cl-) 200 mg/I
Total Hardness as CaCO3 250 mg/|
Taste Acceptable to consumers|
and no abnormal change
Colony count 22° No abnormal change
Coliform bacteria 0 number/100
ml
Dissolved Solids 500 mg/I
Organic matter 0.5 mg/|
Hydrogen Sulfide (H2S) 0.05 mg/I
Total organic carbon (TOC) No abnormal change
Turbidity 5 NTU*

1.3 Design Basis

1.3.1 Structural Design Basis
1.3.1.1 Introduction

The purpose of this note is to define the basis of the design that is used for the structural design
review of the pumping station.

1.3.1.2 Design Philosophy

1.3.1.2.1 General

The design philosophy aims to achieve the optimum solutions addressing performance and
aesthetic, by providing to the client structural solutions that are forward-looking and cost-

efficient.
1.3.1.2.2 Design Process

The project is designed to withstand the worst combinations induced by dead loads, fluid
pressure live loads, wind and seismic loads.

The design process consists of the following steps:

‘ DAaR AL HAMNDASAH MAZIH TALER & PARTMERS

- . June 2017 Page 4
dhj_:u] _.-'JLh .dTll_l .d—u.l:u.ﬂ.ll ||=. g

carceed 1 S

Mseilha Potable Water Project: Water Treatment Plant Design Report